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PAGE 1 8 M | |_|__ S QUAL l TY DATE OF ISSUE 2011.01.24
EEREE H et ME &
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT | F I CATE L/C No. (P/0 No.) : P01103083800
A2 F P4 A + 2 7t
COMMOD 1 TY E.R.W STEEL PIPE Se H S_xeAH Steel :Sf’rp CUSTOMER PLESA
& A (F)Ml oF M & F 2 A
SPECIFICATION AP 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO Ff:(pEE} = 2 A = = 2 QUANTITY ol 2
ORDER SIZE 2 = £ 2 o =2H(W/T) REMARK
NO. [ (BATCH NO.) | 4 PCS TOTAL LENGTH WE | GHT
1 |(smniricsoy| BB 12 X0.500 " X 6.120 M 3 18.360 | 1 790 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
> ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 |(sor o) | BB 12 X0.500 " X 6.120 M 28 171.360 W 16.701 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
3 (slf,?ﬁo%soﬁo) BBE 12 " X 0.375 " X 6.120 M 51 312.120 M 22.989
4 |(sneitn | ee 12" X0.375 " X6.120 W 2 12.240 W 0.901
TMPACT
HyorosTATIC I N Jv ol FlstclrulB|olc|Flr|rRF| zinc coating , TENSILE TEST
L : é |:1 L H g E é ﬁ ? B /Lx k \E/ L et CHEMICAL COMPOSITION(?%) (Gage Longih = Somm) (TEgT ol et
. P DIF|s|RINJET NESS | TREAT
HEAT NO 5 sec] R VELTIC RflIN @l o . . A Df TENsILE | YiELD | E.L |ene-[shean| TEST | MENT
TIAN]T]K DE|t|T]H| 1 |G|RT|WEIGHT OF| & ¢ |si| mn | P |'s |culNijcrmo| v [No]Ti| |cEq :
No. | (BATCH NO.) £ LSl S UT N N[E [ g |2ihe coar HER 1 | STRENGTH | STRENGTH RGY | AREA
psi E Ulgol 1 ? LS I C.SJALK é 2 3 212|2]2(3]3]3 % SN
— N[N ol M N . )
T2 G N [oauss |3 G «4 | +5 | 6 <7 «g [+g| Psi PSi |10 loute] % 11
7= 30 WAX | 26 120 ] 30 | 30 [40]40[40]15]80
SPEC MIN 60200 | 35500
1| sB87466 1680 |G|G| G [G G H[17] 2] 75 [15] 8
(SHKY171050) P {16] 2] 75 [15] 9 )2]2]|m|m|m|1]1 7| 69030 | 49740 | 39 G
P 18] 3] 75 [13] 9 |2]|2]|w|mR|m®[1]1 w| 73960
2 | - see7466 1680 |G|G| o [a G H {17 2] 75 |15] 8
(SHKY171060) P 16| 3| 75 {16| 7 |1]|m|2|m|mR]|2]2 7| 69180 | 50320 | 39 G
P {17) 2] 75 [17| 7|1 ]| 2|m®]|m]| 2|2 w| 75130
3 | . 023235 1260 [G|G| G |G G H (18] 2] 80 [10] 3
(SHKY301010) P [17] 1] 79 |12]| 1 || 1 |TR|TR|TR| 2 TR T| 74400 | 46700 | 36 G
P 18] 3] 81|91 ]|m|1|mR|TR|Rl2|R w| 77880
4| 5023235 1260 [Gclc| 6 |a G H {18) 21 80 [10]3
(SHKY302020) P {17 1] 79 [10] 4 |1 || 2|R|TR|TR|TR T| 72050 | 48870 | 34 G
P 19| 2] 80 [8]4]|1]|w|2|w|mrlmr|mr w| 75560
_ 9 «1-BBE:Black Beveled End(30 *)
N1 =11 3 Ll «2-UiWeld Seam Ultrasonic Test
? gerf]er To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E thers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normal izing *G:GO0D +Tr:Trace
) “WE_NEREBY CERTIFY THAT THE MATERIAL HEREIN FAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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2/ 8 MILL'S QUALITY DATE OF ISSUE 2011.01.24
sYMus AN H 2
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT | F I CATE L/C No. (P/0 No.) : P01103083800
T -~ A * 2 7t
COMMODITY E.R.W STEEL PIPE se H ESAH Steel CO"P- CUSTOMER PLESA
A E 72 (F)M ot ¥ & = = A
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
oo e 5 =
HEAT NO. | TYPE F 2 x =% % 2F QUANTITY | 2
ORDER SIZE 2 % £ 2 o =2H(W/T) REMARK
NO. | (BATCH NO-) | 4 PCS TOTAL LENGTH WE | GHT
5 |(siararng) | eee 12 " X0.375" X 6.120 M 3 18.360 W 1 352 | CONFIRM TO NACE NORM MROT75(LAST EDITION)
: ~ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (SEK%%%%%) BBE 12" X 0.375 " X 6.120 M 2 12.240 M 0.901 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
7 (S,f;&%%%%%o) BBE 12 X 0.375 " X 6.120 M 167 1,022,040 M 75.273
8 | SHKB&BO%%%O) BBE 12 X 0.375 " X 6.120 M 03 569.160 M 41.919
wvorosTATIC | N [V |F|s|clrule|o]|c|F|{F|rRF] znc_coatin CHEMICAL COMPOSITION(X) TENSILE TEST AT
TEST lirife|nf{olealE[R{RfIL|L]|EL TEST b (Gage Length : 50mm) (0 lraro-| weat
A aRHRNRE
HEAT NO 5sec| R | 7 R 4|l D . . . D| TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIAN]T]K DEfr|T|H|1|G|RT[WEIGHT OF = ¢ {si| wn |p |s |culnilcrimo] v Ino|Til IcEa :
NO. | (BATCH NO.) £ LS|E EluT]n N E|sE|zinccoar [ E| § | | STRENGTH | STRENGTH RGY | AREA
3 L[N salfe G| |EN NG feTsfack| 1 2 3
psi Ulao]l plLs I - G 212|2]2(3]3]s % N
L NN ol M N . .
*2 G N |eauss | +3 G 4 | +5 | *6 «7 «g |xg| PS! PST 1410 lJoule] % *11
HES 30 WAX | 26 120 ] 30 | 30 [40]40]40]15]80
SPEC MIN 60200 | 35500
5 | 5023235 1260 |G|G| G |G G H [18]2] 80 [10]3
(SHKY302030) P |18]2]e60|10|lafz|1]1|m|1]1|m 1| 73240 | 48730 | 36 G
p {17 3] 70 [10]5]2]1{1|m|1]|1]|m w| 77590
6 | * 5023238 1260 [Gafa| 6 |a G H [18] 2] 78 [10] 3
(SHKY302040) P {19]2]78|8|3]|1]1|mlmfaf1]1 1| 74110 | s0180 | 35 G
p (18] 3] 79 [12] 5|11 |mlml2]1]4 w| 76000
7 |, s023238 1260 |6|G| G |G G H (18] 2] 78 [10] 3
(SHKY302050) P l17] 2| 79 [12] 4 | 2 |wR{mR|TR|TR| 1|1 1| 70770 | 45250 | 36 G
P 18] 2] 77 [10] 2 | 2|wR|TR|TR|TR[ 1|1 w| 75270
8 | sB88IS0 1260 |G|G| G |G G H [18]2] 74 [18] 7
(SHKY302060) P {171 3] 75 [20] 7 | 2| 2 |m]TR|TR|2] 1 7| 69610 | 49600 | 37 G
P (17| 1] 7a |16 5 | 2| 2 |m|m|m|2]1 w| 73670
~ Q +1-BBE:Black Beveled End(30 * )
NP #1110 4 B «2-UiWeld Seam Ultrasonic Test
2 gf;er To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers g +*9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
3 ~WE WEREBY CERTICY THAT THE WATERIAL FERETN FAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABL Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF]CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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PAGE ' 37 8 MILL'S QUAL [TY DATE OF ISSUE @ 2011.01.24
ZUMH S At MH Z
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT l F I CATE L/C No. (P/0 No.) : P01103083800
M E o 2 A F 2 7t
COMMODI TY : E.R.W STEEL PIPE Se H ieAH Steel g?rp CUSTOMER : PLESA
A & (F)Ml ot M B FEA
SPECIFICATION : API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
3} cf _ A
HEAT NO. | TvrE F 2 x = = QUANTITY ol -
ORDER SIZE 2 % % 2 o Z=2K(M/T) REMARK
NO. f (BATCH NO.) | - PCS TOTAL LENGTH WE IGHT
o |(sinebosoy| BBE 12 X0.500 " X 6.120 M 1 6.120 W 0.596 | CONFIRM TO NACE NORM WRO175(LAST EDITION)
> *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 (SE,?YBJS‘&)%O) BBE 12" X 0.500 " X 6.120 M 3 18.360 M 1.780 | *DSAWN:CHEMICAL COMPOSITION AND HARDNESS ONLY
1 (g os0)| BB 12" X0.50 " X 6.120 M 2 12.240 W 1.103
12 (SHCK02205191%050) BBE 12" X 0.500 " X 6.120 M 2 12.240 W 1.193
TMPACT
HyorosTATIC | N JvD|Fls|clrmlBlo]|c|F|F|rRF| ziINnc coaTING TENSILE TEST
08T/ S M g CHEMICAL COMPOSITION(%) (Gage Length - 50mm) {':ZST wro-| veaT
AR R E gk
HEAT NO 5sec R [ 1 R 4lLl D . ) . D| TENSILE | YIELD | E.L |ENE-[SHEAR| TEST | MENT
TIAN|[T]K DE|[I|T|H]|!I|G]|RT]|WEIGHT OF Cc [Si| Mn | P |S [culNi|crimol v INo|Ti] ICEQ
No. | (BATCH NO.) £ Ls|e § Ut n|E Eﬁ ZINC C&AGT = }_I‘ £ 1 | STRENGTH | STRENGTH RGY | AREA
z M |
ps| E u &3 | 7 La hll C.S[ALK| @ 2 3 |2]2(2|2]3|3]3 % SN
0 ) )
Tl G N |oauss|«3 G «4 | +5 | +6 7 «8 |+g| PSI PSi 1410 loute] % 11
HIES 30 wax | 26 120 | 30 [ 30 [40]40]40]15]80
SPEC MIN 60200 | 35500
9 | ses3sr7 1680 |G|G| G |6 G H (18] 18 [o]6
(SHKY302080) P {17] 1] 80 [11| 7 [ 2|mR| 1 [tR|TR|TR]TR 7| 67440 | a4ea10 | 37 G
P {191 1] 81 {10] 4 |2]|mR] 1 |TR|TR|TR|TR w| 73960
10 | * sB87476 1680 |G|a| 6 [a G Hj18) 1] 77 |13] 6
(SHKY302090) P 117y 1} 78 {11] 4 || 2|m|m|2]1]2 1| 68310 | 48440 | 38 G
p 19| 2] 78 {11 8 [R|2|mr|m®R]|2]1]2 w| 75850
11| sB88950 180 (6|6l 6 |a 6 H 18] 2] 74 {18] 7
(SHKZ011020) P {19 2] 74 |20 7 |1|1]1{TR]1|TR|TR T| 68160 49310 38 G
P {17 s 7a {187 |1 |1]1]|m|1|m]|m w| 73380
12 | co25990 1680 |G|6| 6 |G G H |14]16] 79 |17] 3
(SHKZ011050) P [1a[17] 80 [17| 1 [ 1 |[Rm|TR]|2]1]2 7| 74400 | 59900 | 35 G
P {13]15] 70 J19] 5 |1 |R|m|TR[2|1]2 w| 77450
o g «1-BBE:Black Beveled End(30 *)
N 1«1 | | «2-UtWeld Seam Ultrasonic Test
(T’ g‘;:‘ef To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD =*Tr:Trace
) ~WE WERERY CERTICY THAT THE WATERIAL FERETN F1AS BEEN WADE AND TESTED TN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND_THE RESULTS OF ALL TEST ARE_ACCEPTA Manager of Q.M Dept.
- THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF[CIAL DOCUMENT . .
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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PAGE : 4/ 8 M I LL S QUAL I TY DATE OF ISSUE 2011.01.24
EHMHE H %k MH S
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT l F I CATE L/C No. (P/0 No.) : P01103083800
ETE =~ = 2 Jt ~
COMMOD I TY : E.R.W STEEL PIPE SeAH SeAH Steel C°"P- CUSTOMER : PLESA
A E 7 A ()M OF M & N
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER © DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO ET:rpEEF = =2 oz % £ 2k QUANTITY ] a
ORDER SIZE 2 % = Z o =2K(M/T) REMARK
NO. | (BATCH NO.) | 4 peS' TOTAL LENGTH WE IGHT
13 (S|-|CK023051816<?70) BBE 12" X 0.500 " X 6.120 M 11 67.320 M 6.561 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
_ «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
14 |(sikzorioso)| B9E E X 0.250 * X 6.120 M 9% 587.520 M 32.378 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
15 (5,43,(%073271%) BBE 12 " X 0.375 " X 6.120 M 62 379.440 M 30.765
16 (3,13,&8165312530) BBE 10 " X 0.250 " X 6.120 M 5 30.600 M 1.288
TWPACT
HYDROSTATIC | N |vD ] F|s|cirm|B|D|C|F|F|RF| zZINC COATING TENSILE TEST
TEST : 1':, |'/| 'A '3 3 E é ﬁ F} 5 k 'A 5'[\ TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) {EST o] veaT
. P NESS | TREAT
HEAT NO Ssecl BT |AR|T{RIRI0E| D FIR]TLCIRT mememor| 22| 2 |clsi|m|p|s [cofnilorlwolv || |oeo|®| TENSIE | viEwD | €. (Ene- [siearf TeST | uenT
NO. | (BATCH NO.) g Ls|e EluT|n N | E|sSE|zINC coaT| & ;Ei § FI{ STRENGTH | STRENGTH RGY [AREA
3 LIN] |S]AL]G G| [EN|  ~MNGTs|ak| | 2 3
psi Lu&ﬁrlq .La rlu - G 2l2|2|2|3]3]3 % N
0 | . .
Tl G N fosuss|«3 G 4 | +5 |6 <7 «g |xg| PSI PSi 110 Loute] % 11
J= 30 Max | 26 120 [ 30 [ 30 [40[40]40]15[80
SPEC MIN 60200 | 35500
13 [ co3s869 1680 |G |G| 6 |G G H {13]15] 80 [11] 1
(SHKZ011070) P |13|14] 80 {91 |m|l2]1]|m|l2]2]|m 1| 71930 | s7200 | 28 G
P |13]15] 80 |12|TR|TR[ 2|1 |TR| 2|2 |TR w| 75420
14 |- SB89491 770 cla| 6|6 G H {15] 1] 66 |17] 6
(SHKZ071050) P {14 2] 67 {1618 |1]1]1]m]1|m|1 T| 68830 | 46700 | 33 G
P [14|mR] 66 [18] 4 |1]1]1]mR|1[mR[1 W[ 72510
15 | SB90373 1150 |6|6| 6 |G G Ho[18] 1] 72 |17]10
{SHKZ072140) p {17 2| 73 [17]12|m| 2] 1]|m[2]1]1 1| 70050 | s0320 | 35 G
P {18t 72 |16 12]|m|2]1|mR[2]1]1 w| 74690
16 | spss12s 1000 |[6lafala G H |15 1] 69 [12] 3
{SHKZ151030) P |1a|tR| 70 13| 1 |1 |l 1|m®[2]1]2 T| 66570 | 47860 | 36 G
P l1al 1] 69 {13l a1]m]1{m]al1]2 wl 71640
~ 9 +1-BBE:Black Beveled End(30 *)
N #1110 L L «2-UtWeld Seam Ultrasonic Test
? g‘f;ef To 1 E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-§.N:Seam Normalizing *G:GOOD *Tr:Trace
. “WE _NEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE, Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DEL [BERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT . .
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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EXTRTE HeotMu s
CERTIFICATE NO.: E201101-0142-000142(5006262) CERTIF| CATE L/C No. (P/0 No.) : P01103083800
T P A * 2 7t
COMMOD I TY E.R.W STEEL PIPE SeAH SxEAH Steel COI’p. CUSTOMER PLESA
HETA (..l_)k“ O} X 701- = = &
SPECIFICATION : API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1A, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
= ot .
HeaT 0. | Fvee F o2 A % S BTy =
ORDER SIZE 2 % & 2 o =2H(W/T) REMARK
NO. | (BATCH NO.) | PCS TOTAL LENGTH WEGHT
17 | iororoa) | BBE 10" X 0.250 " X 6.120 M 2 12.240 W 0.515 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
: +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
18 sz | eee 10 " X 0.250 " X 6.120 M 31 189.720 W 7085 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
19 |(shoson) | eee 10" X 0.250 " X 6.120 M 77 471.240 W 19.835
20 |( o0y | eE 10" X SCH40 X 6.120 M 81 495.720 W 29.991
TWPACT
HvorosTATIC | N Jvo|F|s|clrulB|o|lc|F|F|rF| zinc coaTing TENSILE TEST
TEST sl fulojealElR{R[L]L[EL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) [ . WEAT
DISM[AJO]MISGIN]TJU]A]A|vVA RD
HEAT NO ssec| B |7 [VELTICIRIINIOLEfS R INIET [eiam o] 22| 0 : , . o[ rensie [ vier [ . [enefress] TEST | Mot
No. | (BaTCH no.) E1 Juse] |§luT|w NLE|SE|ZINC conT) B 1 5 ELC T e | | STRENGTH | STRENGTH RGY | AREA
1N Alla G EN -ING | |
poi |V U&ﬂ | E s i C-S|ALK| & 2 3 |2]2]2]z2]3]3]s3 % N
T e G N |oauss | +3 G <4 |+5 | +6 «7 xg| psi PSi 1410 loule] % 11
HES 30 WAX | 26 120 | 30 | 30 J40[40]40] 1580
SPEC MIN 60200 | 35500
17 | saise6o 000 |G|G|] G |6 6 H [15] 1|69 [13] 5
(SHKZ151040) P |16] 2| 69 |12] 4 |m|1 |TR|TR|TR|TR| 1 7| 73380 | ss110 | 32 G
P 14| | 69 |14] 7 || 1 |R|TR|TR|TR] 1 W| 76430
18 | - s18862 1000 [6]e]| 6|6 6 Ho|15| 1] 68 |11]4
(SHKZ151060) P {1al2feo |o]2|1|1]1|m]1]1]2 T| 72660 | 49740 | 32 G
P (16|TR| 68 |11 5 1[1]1|m]1]1]|2 w| 76870
19 | sa18es9 1000 |[6|6| 6 |6 6 H|15] 1] 71 |10] 4
(8HKZ151070) P |1a] 2| 70 |11] 6 |m|1|TR|TR[1[1]1 7| 70190 | 52930 | 34 G
P 14| TR| 71 |11 2 || 1 |TR[mR[1]|1]1 w| 75130
20 | sB90849 1450 |ala|c|a G H {18 1] 76 |16]6
(SHKZ161040) P 17| 2] 75 |14] 6 ||| 1 |®R|2 |®|1 7| eese0 | 47860 | 36 6
P 17| | 77 | 18] 5 ||| 1 |TR| 2 |m®| 1 w| 71640
~ | %] x1-BBE:Black Beveled End(30 ")
Nop =1 =11 L L «2-UiWeld Seam Ultrasonic Test
(TJ g%e' To [ E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
£ ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
Surveyor - -V TEREBY CERTITY THAT THE WATERIAL FEREIN [AS BEEN WADE AND TESTED TN ACCORDANCE WITH ABOVE Manager of Q.M Dept.

SPEClF!CATION AND_THE RESULT.
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFCIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ALL TEST ARE ACCEP
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FUMHSE A MH S

CERTIFICATE NO.: E201101-0142-000142(5006262) - CERT | F I CATE L/C No. (P/0 No.) : P01103083800
H & ¥ = 2 7t

COMMODITY : E.R.W STEEL PIPE SeAH SxEAH Steel Corp' CUSTOMER © PLESA

A E 74 (F)Ml ot 4 & F & A

SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : DUFERCO SA

POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

2+ ot A

HEAT NO. | TYPE x 2 x % = ZF QUANTITY l .
ORDER SIZE 2 $ & Z o] Z2HM/T) REMARK

NO. | (BATCH NO.) | 4 PCS TOTAL LENGTH WE | GHT
21 |(seamitho)| BBE 10 " X 0.500 " X 6.120 M 1 6.120 W 0.500 | CONFIRM TO NACE NORM WRO175(LAST EDITION)

) *ERW: CHEMICAL COMPOSITION, HEAT TREATWENT AND HARDNESS ONLY
2 |(sicsoy| Bee 10 " X 0.500 " X 6.120 M 1 6.120 M 0.499 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
23 |(siicaemb0)| BB 10 " X 0.500 " X 6.120 M 2 12.240 M 0.998
24 |(sriceoentoy | BeE 10 " X 0.500 " X 6.120 M 3 18.360 M 1.497

IMPACT

CHEMICAL COMPOSITION(%) TENSILE TEST TEST

HYDROSTATIC
TEST (Gage Length : 50mm) (9

ZINC COATING
TEST

HEAT NO 5 Sec.

WEIGHT OF f 2 si | un calniler : TENSILE | YIELD | E.L |ENE- [SHEAR
(BATCH NO.)

ZINC COAT| 5 : STRENGTH | STRENGTH RGY | AREA

-ING | =

mmooM<<MDI
OZ—ZM—A—>r

R mrrrCcu—<
ZOo—w=Z=mM=—0
rrcoO—wmo

psi 2 21212

OZ—ZM—A—>rm
ZO0O—ULWMIUVEZOO
BEN——aMzZoO>=

9
b
=

x4

w
o

40

3020798
(SHKZ161080)

e
o © ©

- SQ20798
(SHKZ162010)

5020801
('SHKZ162020)

5020801
(SHKZ162030)

W U X U U U UIT VU U
© © O N O ™ ™ W
W = WO WO N WD

_ *1-BBE:Black Beveled End(30 * )

1 *2-U:Weld Seam Ultrasonic Test

Refer To *6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000

Others *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace

. + WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE

Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPTABLE.

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF |CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

Manager of Q.M Dept.
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PAGE T/ 8 M | LL S QUAL | TY DATE OF ISSUE 2011,01.24
FHMHS Ak MHS
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT I F l CATE L/C No.. (P/0 No.) : . P01103083800
H OE o P + 2 7t :
COMMOD I TY E.R.W STEEL PIPE seA" SEAH Steel corp' CUSTOMER PLESA
HE A A ()Ml o H| F = A
SPECIFICATION APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
2 o g
HEAT NO. | TYPE F 2 x1 £ 2F QUANTITY | 5
No. | (BATCH NO. ORDER SIZE 2 F EZo SZM/T) REMARK
( M o« PCS TOTAL LENGTH WE|GHT
05 (SI-ISK0221%22%140) BBE 10" X 0.500 " X 6.120 M 18 110.160 M 8.984 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
*ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
%6 (SI-ﬁ(QZ213602%050) BBE 10" X 0.500 " X 6.120 M 39 238.680 M 19.464 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
27 | S,S,?ZQZZ%B(?SO) BBE 18 " X 0.375 " X 6.120 M 47 287.640 M 30.156
28 | S.SKBZQZ%%%O) BBE 18 " X 0.500 " X 6.120 M 63 385.560 M 53.651
HYDROSTATIC | N |V D|F|s|clrm|B]|D|C|F|F|RF| ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST '¥E§$T
TEST |t 1JL]H|O|JEA]JE|R|R|L|L]JEL TEST (Gage Length : 50mm) P _
M HARD- | HEAT
A HHHRTHE AR
HEAT NO 55| R | 2 R #lel o . . . D| TENSILE | YIELD | E.L |ENE-[SHEAR| TEST | MENT
NO. | (BATCH NO.) £ TIeEfE]" £ DELR LT LB LT Conr ¢ §_j| 30 I e T e il I e I | STRENGTH | STRENGTH RGY [AREA
' 1N AllG G EN -ING | =& ]
osi Ululaoly S1is | C-S[ALK| ¢ 2 3 |2)2f2f2fs|s]s * SN
T NN 0 M N si S i
*2 G N |causs|+3 G 4 | +5 | 6 *7 «glxg| P P *10  |oule] % *11
HES 30 MAX | 26 120 | 30 [ 30 [40]40]40]15]80
SPEC MIN 60200 | 35500
25 | 23241 1990 [alc| 6 |a G H |18]2] 78 10]3
(SHKZ162040) p 17| 2| 77 12| 1 | 2| 2 |TR|TR|TR|TR] 1 T| 73820 | 46990 | 37 G
P l17|2] 78 ]9 |5]|2]2]|mR|R|TR[TR|1 w| 76140
26 [ 5023060 1990 |6|6| 6 |6 G H |18| 2] 79 |13] 2
(SHKZ162050) P 17| 2] 79 13| 2 |1 |TR|TR|TR] 1] 1]1 T| 73240 | 40020 | 36 G
P {17] 2| 78 |15] 4 | 1|mR|TR|TR] 1 [1]1 w| 77590
27 | sB92389 890 6laf| 6|6 G H {182 79 |13]7
(S1KZ271080) P |17| 2| 80 |14 7 |TR|1]1|mR] 1 [TR] 2 T| 74540 | 50610 | 33 G
P |17 1| 79 |15 5 || 1]1[mR]1|mR]2 w| 78320
28 | SB92389 1190 |[a|6| 6 |6 G H |18|2]| 79 |13]7
(S1KZ272030) P 171 ] 80 12| 9 |1|mR]1|mRl2]1]mR T| 72220 | 46700 | 36 G
P l18| 3| 790 |13| 5|1 |m]1|mRl2|1]mr w| 75560
B 9 *1-BBE:Black Beveled End(30 * )
Nop =1 =11 | B wo-UiWeld Seam Ultrasonic Test
(T) g‘;‘\e‘ To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
~WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABL Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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PAGE : 8/ 8 M | |__|_ S QUAL | TY DATE OF |SSUE ©2011.01.24
ZHMME AHxdMHZ
CERTIFICATE NO.: E201101-0142-000142(5006262) CERT | F I CATE L/C No. (P/0 No.) : P01103083800
H = o -~ = 2 7t
COMMOD I TY . E.R.W STEEL PIPE seAH S;SAH Steel COI‘p. CUSTOMER PLESA
i 7 (F) M| OF M| 7 * = A
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : : DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
et = o x o~ % 2k QUANTITY " )
HEAT NO. | TYPE F = A = I n
ORDER SIZE 2 $ £ Z o] Z2ZHM/T) REMARK
NO. | (BATCH NO.) | PCS TOTAL LENGTH WE | GHT
29 |(siioorou0)| BBE 18 * X0.500 "  X6.120 M 65 397800 55.354 | CONFIRM T NACE NORM MRO175(LAST EDITION)
- «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
*DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
HYDROSTATIC | N |VD|F|S|C|rRu|B|D|C|F|F|RF]| ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST '¥E§$T
TEST <1 L]H|OJEAJE]R|RJL]LJEL TEST (Gage Length : 50mm) (o HARD-| HEAT
AU HIEHHEN
HEAT NO 5sec| R | 7 R 4lgl D . : . D[ TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIAN]T]K DE|1{TiH]V]G6]|RT|WEIGHT OF = .
. U I[N 3lalfe G EN “ING J=olark] T ) 3
psi LU&0| 7 |LS I G 2|2|2]2]3|3]|3 % SN
NN M N ) )
T e G ﬂ GAUSS | 3 G *4 | +5 | +6 +7 «8 [+g] PS! PST 1510 loule] % *11
I|E 30 MAX | 26 120 [ 30 | 30 [40]40]40]15]80
SPEC MIN 60200 35500
29 | SB90180 190 |66 6 |6 G H {19 2] 79 [15] 7
(S1KZ272040) P |18] 1| 80 |17 5 |TR|TR|TR|TR| 2 [TR| 2 T| 71640 47420 | 32 G
P |19] 21 78 {16 8 |TR|TR|TR|TR| 2 |TR| 2 w| 76140
o 9 «1-BBE:Black Beveled End(30 * )
NP #1110 | | «2-UWeld Seam Ultrasonic Test
? g?:‘er To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Efongation *11-8.N:Seam Normalizing *G:GOOD =*Tr:Trace
. ~WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE, Manager of Q.M Dept. ¢
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT . .
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




